

SHENZHEN FULLGO SECURITY PACKAGING TECHNOLOGY CO., LTD

Stripping Resistance Test Report

Sample material: Rubber

Date : 2013-04-01

Test lot Number : 00001

Temperature: 25 °C

humidity : 70%

Remarks : VOID Security Sticker Test

No.	average (N)	Max (N)	Min(N)						
1	7.683	8.962	6.533						
2	8.273	9.370	7.052						
3	8.604	9.966	7.434						
Max	8.604	9.966	7.434						
Min	7.683	8.962	6.533	Max (N)	Min (N)				
AV	8.187	9.433	7.006	6.521	3.167				
		2	4.134	5.999	2.663				
		3	4.414	6.450	3.085				
		Max	4.475	6.521	3.167				
		Min	4.134	5.999	2.663	MAX (N)	MIN (N)		
		AV	4.341	6.323	2.972	7.865	4.879		
				2	4.745	6.166	3.494		
				3	5.796	7.345	4.562		
				MAX	6.257	7.865	4.879		
				MIN	4.745	6.166	3.494	MAX (N)	MIN (N)
				AV	5.599	7.125	4.312	8.975	6.213



